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Stugeron® 25mg Tablets

cinnarizine

Package Leaflet: Information for the user.

Read all of this leaflet carefully before you start taking

this medicine because it contains important information

for you.

Always use this medicine exactly as described in this

leaflet or as your doctor or pharmacist has told you.

m Keep this leaflet. You may need to read it again.

= Ask your doctor or pharmacist if you need more
information or advice.

= This medicine has been prescribed for you only. Do not
pass it onto others. It may harm them, even if their signs
of illness are the same as yours.

m If you get any side effects, talk to your doctor or
pharmacist. This includes any possible side effects not
listed in this leaflet.

What is in this leaflet:
1. What Stugeron is and what it is used for see section 1
2. What you need to know before you take Stugeron
see section 2
. How to take Stugeron see section 3
. Possible side effects see section 4
. How to store Stugeron see section 5
. Contents of the pack and other information see section 6
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1 What Stugeron is and what it
is used for

Stugeron is a medicine which is used to treat the symptoms
caused by poor blood flow to the limbs, for example pain in
the legs while walking, pain on resting the limbs, muscular
cramps, cold or numb fingers and toes. It is also used to
treat disorders where there is spasm of blood vessels

e.g. Raynaud’s disease. The tablets contain cinnarizine
which works by preventing the narrowing of blood vessels.

2 Before you take Stugeron

This medicine is suitable for most adults and children
12 years and over, but a few people should not use it.
If you are in any doubt, talk to your doctor or pharmacist.

B3 Do not use Stugeron...

m If you have ever had a bad reaction (such as a rash,
itching, swollen face or lips, or shortness of breath)
to any of the ingredients.

m If it is for a child under 12 years old.

u If you are breast-feeding.

If any of these apply to you, get advice from a doctor

or pharmacist without using Stugeron.

qu_a Special Care
Talk to your doctor or pharmacist before
taking this medicine...
u If you have Parkinson’s Disease.
If you have low blood pressure.
If you have porphyria (a hereditary blood disorder).
If you have liver or kidney problems.
If you are fructose and galactose intolerant.
If you are taking alcohol.

= If you are taking any other medicines, including:
Tranquilisers (drugs used to relax muscles or
decrease anxiety).
Tricyclic antidepressants or hypnotics (drugs used
to treat mood or sleep disorders).

If you are not sure about any of the medicines you are
taking, show the bottle or pack to your pharmacist.

If any of these bullet points apply to you now or in
the past, talk to a doctor or pharmacist.

bv..mm:m:@ and Breastfeeding

= Do not take this medicine if you are pregnant, think
you might be pregnant, planning to become
pregnant, or are breast feeding.

><<~:Sm:mm and Precautions

= This medicine could affect your reaction to skin tests
used to investigate allergies. If you have taken
Stugeron within 4 days before a test, tell your doctor

m The combined effect of Stugeron and tricyclic
antidepressants and hypnotics (drugs used to treat
mood or sleep disorders) may make you drowsy.

= This medicine contains lactose and sucrose. If you
have been told by your doctor that you have an
intolerance to some sugars, contact your doctor
before taking this medicinal product.

b_u:i:w and Using Machines

= Some people may feel drowsy after taking Stugeron.
If you are affected in this way, do not drive or operate
machinery.

bwﬁcmmqos with food, drink and alcohol

= Some people may experience stomach discomfort
after taking Stugeron. Taking Stugeron after a meal
may help reduce the possibility of stomach discomfort.

m The combined effect of Stugeron and alcohol may
make you feel drowsy, therefore avoid alcohol while
taking this medicine.
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